
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 93:3 | Issue 3 2021

BB

www.ohiowea.org 

READ ABOUT CITY OF FAIRBORN WATER 
RECLAMATION CENTER
pg. 58-63

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.

O
H

IO
 W

A
T

E
R

 E
N

V
IR

O
N

M
E

N
T

 A
S

S
O

C
IA

T
IO

N
B

U
C

K
E

Y
E

 B
U

L
L

E
T

IN
IS

S
U

E
 3     2021



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2021
[...]
nature. I think focusing on why we’re here. We’re here to 

protect the environment. To provide community service 

and to provide for a baseline for economic development for 

our community. I think the service component of what we 

do, if we continue to focus on the services that we deliver, I 

think that’s very important. 

One other topic that that concerns me, it keeps me 

awake at night from my paid job, is finding replacements 

for all of us. Definitely recruiting and retaining workforce 

development. How are we going to get the future of 

the industry in the seats with the certifications? And 

understand that this is an amazing way to live your life, and 

an amazing industry to do it in? Finding our replacements 

may prove out to be our biggest challenge and opportunity 

moving forward. 



36                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2021

&

•	 Clog-free	pumping
•	 High	suction	capacity
•	 Gentle	handling	through	
low	shear	forces

•	 High	efficiency

•	 Industry	leading	service	life
•	 Steep	pumping	curve
•	 Dry-pit	submersible	motors
•	 Large	solids	handling
•	 FM	approved

BissNuss,	Inc.	and	Hidrostal	Pumps	are	pleased	to	announce	
their	 exclusive	 distribution	 partnership!	 Hidrostal	 pumps	
reliably	 and	 efficiently	 solve	 pumping	 challenges	 in	 all	
application	 areas.	 A	 simple,	 modular	 pumping	 system	
features	flexibility	in	pump	type,	material	and	drive	options	–	
allowing	for	nearly	unlimited	installation	options.

Hidrostal	Pumps	offers	the	original	screw	centrifugal	impeller	
capable	of:

Contact	us	today	to	solve	your	worst	pumping	problem!

BissNuss,	Inc.
28901	Clemens	Rd,	Ste	115

Westlake,	OH	44145
Phone:	440-871-8394
www.bissnussinc.com

Hidrostal	Pumps
2225	White	Oak	Cir,	Ste	101

Aurora,	IL	60502
Phone:	630-948-3355

www.hidrostalpumps.com

THE DEFINITION OF A 
CHOPPER PUMP

Available in both submersible and dry-pit submersible applications

SEE US AT BOOTH 805
One Water Ohio Conference  

July 27–28th

Carl Wootten 
216-941-1500
carl.wootten@excelfluidgroup.com



www.ohiowea.org                                                                                                                                                     37

Troubleshooting from a Distance: The CAU 
Adapts to Virtual Site Visits

by Jon van Dommelen, Andy Gall, and Nick Hammer, Ohio EPA

Ohio EPA’s Compliance Assistance Unit (CAU) is a field 

unit that travels to wastewater treatment plants (WWTP) 

and helps operators solve noncompliance problems on-

site. The CAU understands the necessity of being on-site. 

We get to interact with the operators, we use our sight, 

hearing, and nose as necessary inputs to problem solving, 

as well as the immediate chemical and physical tests that 

we also conduct. All of this testing leads to questions, 

often arising somewhat spontaneously as we talk with the 

operators or perform the tests upstream of the effluent, 

on the different treatment processes. As they say, one 

thing leads to another and another and so on.

During the pandemic, field visits were not possible 

so we had to rethink how to assist operators from a 

distance - sometimes hundreds of miles between our 

home offices and the wastewater treatment plants that 

requested our assistance. Suddenly, we no longer had 

sight, odor, or audio inputs to supplement our chemical 

testing. The chemical and physical process control testing 

that we would normally perform during site visits was 

also not possible. We had to rely on the WWTP staff to 

perform process control tests. However, most operators 

of small treatment systems do not perform the process 

control tests that we use, or they send their effluent 

testing to contract labs for their NPDES results. That is 

a problem  because if the only testing that is being done 

is on the effluent, then it is too late to do anything about 

any noncompliance should the result be outside of their 

permit limits.

So, working from home for the CAU was akin to flying 

blind from a tried-and-true method of troubleshooting 

Ohio EPA Update

that has been the hallmark of solving noncompliance. We 

had to reevaluate how to obtain the data that the CAU 

relies upon for decision making. In addition, many of 

the WWTPs do not have the process control equipment 

that the CAU brings to the site visit and therefore would 

need to purchase equipment to obtain this data. How 

were we going to get operators to try something different 

or perform tests needed to get that piece of important 

data? In most instances, the CAU worked over the phone, 

via text, or through email to conduct the tests using 

equipment the WWTP had available. It was definitely a 

challenge. Here are three success stories of how the CAU 

was able to assist WWTPs remotely.

Andy’s Project:
In July 2020, Andy Gall was asked to assist a 

municipality that had received a high strength slug 

discharge from an industrial user which resulted in a 

major upset to the municipal WWTP. The operator of the 

plant reported that the dissolved oxygen (DO) levels in 

their aeration tanks dropped to almost zero and the water 

was a dark grey color instead of the normal light brown. 

The settling in the clarifier was poor and the final effluent 

quality had degraded and was negatively impacting the 

stream. The facility worked with NEDO staff on a plan to 

install aerators in the stream to minimize the impact to 

aquatic life in the stream from the poor-quality effluent, 

while the CAU team got to work aiding the operators with 

plant recovery.

CAU provided assistance over the phone and via 

email and text messages and online satellite photos of 

the facility. The facility was familiar with how to use a 

&

•	 Clog-free	pumping
•	 High	suction	capacity
•	 Gentle	handling	through	
low	shear	forces

•	 High	efficiency

•	 Industry	leading	service	life
•	 Steep	pumping	curve
•	 Dry-pit	submersible	motors
•	 Large	solids	handling
•	 FM	approved

BissNuss,	Inc.	and	Hidrostal	Pumps	are	pleased	to	announce	
their	 exclusive	 distribution	 partnership!	 Hidrostal	 pumps	
reliably	 and	 efficiently	 solve	 pumping	 challenges	 in	 all	
application	 areas.	 A	 simple,	 modular	 pumping	 system	
features	flexibility	in	pump	type,	material	and	drive	options	–	
allowing	for	nearly	unlimited	installation	options.

Hidrostal	Pumps	offers	the	original	screw	centrifugal	impeller	
capable	of:

Contact	us	today	to	solve	your	worst	pumping	problem!

BissNuss,	Inc.
28901	Clemens	Rd,	Ste	115

Westlake,	OH	44145
Phone:	440-871-8394
www.bissnussinc.com

Hidrostal	Pumps
2225	White	Oak	Cir,	Ste	101

Aurora,	IL	60502
Phone:	630-948-3355

www.hidrostalpumps.com

THE DEFINITION OF A 
CHOPPER PUMP

Available in both submersible and dry-pit submersible applications

SEE US AT BOOTH 805
One Water Ohio Conference  

July 27–28th

Carl Wootten 
216-941-1500
carl.wootten@excelfluidgroup.com



38                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2021

Ohio EPA Update

settleometer and found a process control centrifuge on 

the shelf in their lab. Over the phone, CAU staff gave the 

operators a crash course on how to use the tools to begin 

collecting data. Additionally, district office staff were able 

to deliver a portable  DO meter from their tool library to 

the facility so that the operators could take in-tank DO 

readings.

Together, CAU and the operators came up with a plan 

to isolate one of their aeration trains from the incoming 

plant flow. All of the incoming wastewater was directed 

to the second train, while the aeration rate to the isolated 

train was maximized. Over a period of several days, the 

isolated tank recovered andslowly turned from a black 

color to a brown color and the DO increased. At this 

point, the influent flow was diverted to the recovered 

train and the second aeration train was isolated with 

the goal of recovering it. After several days of isolated 

aeration, the second train also recovered and began to 

maintain a positive DO and started providing treatment 

to the incoming wastewater.

Figure 1: Isolated tank with low DO wastewater on the left 

and a partially recovered tank on the right

CAU’s work was not done yet. The facility’s operators 

continued to use the process control centrifuge and 

settleometer to collect data on the plant’s recovery. The 

data they collected showed that the plant was carrying a 

high amount of mass in each of the aeration tanks as a 

result of the high-strength slug loads it had received. With 

the warm weather of summer, the biology was active and 

mass in the aeration tank increased quickly. Keeping the 

plant aerobic proved difficult with so much mass in the 

system. The collected process control data guided the 

decision to begin heavily wasting solids from the system. 

A sludge hauling contractor was brought in to haul out 

more than 100,000 gallons of sludge from the aerobic 

digesters and sludge holding tanks while the operators 

ran their belt filter press to dewater as much sludge as 

possible. Conditions in the aeration tanks continued to 

improve as a result of removing sludge from the plant. 

Figure 4: Sample of slug discharge that the municipality 

received

Figure 2 & 3: Process control centrifuge tubes showing high 

solids in aeration tanks with spin values of 10, 15 and 20. 

Typical aeration tank spins are 2-4.



www.ohiowea.org                                                                                                                                                     39

Ohio EPA Update

Over the course of the next six months, there were 

several more slug discharge events that impacted the 

plant. CAU staff and the operators were in regular contact 

during this period. The facility operators continued to 

collect data on plant conditions using the process control 

tools and shared it with CAU staff, who helped interpret 

the data and used it to suggest operational adjustments. 

While there was an initial learning curve, CAU staff were 

able to adapt and successfully work collaboratively with 

operators and continue to provide compliance assistance 

to them remotely during the summer of 2020.

Nick’s Project:
In mid-summer 2020, Nick Hammer was contacted 

by the operator for a small restaurant in southeast Ohio 

regarding non-compliance with their NPDES permit for 

ammonia. The restaurant is served by a small (<1,500 gpd) 

package plant but since the dining room had been closed, 

and the restaurant was only offering take out services, 

the flows that the WWTP were receiving were less than 

200 gpd. Since CAU had not visited the site in the past, 

the operator was able to provide several pictures and 

videos to provide a better understanding of the system. 

The operator had relayed to the CAU staff that the plant 

has been in noncompliance with the WWTP’s ammonia 

limit. The picture below was one of the many pictures 

the operator was able to send through text message to 

the CAU showing a portion of the aeration basin and the 

clarifier.

CAU staff was in daily contact with the operator to 

collect process control data and help determine the 

possible cause of noncompliance. The operator did have 

access to some of the process control tools that the CAU 

utilizes while on-site: dissolved oxygen meter, alkalinity 

test kit, and a settleometer. The picture below shows 

the settleometer that the operator was able to run to 

determine settling capability and to provide an idea to 

the CAU on the amount of mass (bacteria) in the aeration 

basin.

Figure 5: Note the turbid settleometer, indicating incomplete 

conversion

After many calls, texts, and emails, the CAU determined 

that additional mass was needed in the aeration basin 

to convert the influent ammonia to nitrate. The contract 

operator seeded the plant with sludge from a nearby 

village and the analysis by the lab showed an improvement 

in nitrification.

Jon’s Project
Jon van Dommelen’s success story involves a six 

MGD system in the northeast part of Ohio. This is a big 

wastewater treatment plant that had undergone a massive 

upgrade from an extended aeration treatment plant to a 

Figure 5: Portion of the package plant that served a 

restaurant



40                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2021

Ohio EPA Update

biological nutrient removal treatment plant. The system 

was designed to biologically remove phosphorus, but 

during the first year of operation the total phosphorus 

compliance was nearly random.

In mid-February 2020, the superintendent called Jon 

to see if he could help. When Jon arrived, he explained 

how phosphorus is removed biologically, and why the 

system was not working reliably. The main issue was that 

there was not enough soluble cBOD
5
 in the influent to 

stress the phosphorus accumulating organisms (PAOs) 

into releasing the orthophosphate, the dissolved form 

of phosphorus. Since the WWTP’s structure was already 

constructed, Jon suggested an alternate method to get the 

bacteria to do what they needed to do. This method was 

perfected at a WWTP in the southwest district and had 

been working well for several years. Jon suggested cycling 

the anaerobic and anoxic mixers ON and OFF strategically. 

When the mixers were OFF for 2.5 – 3.0 hours, the biomass 

would begin to settle in the tank. After any dissolved 

oxygen was consumed by the settling aerobic bacteria, 

the denitrifying bacteria could then begin to denitrify any 

nitrate that was in the anaerobic zone. When the nitrate 

was denitrified in the settled sludge blanket, then the tank 

contents were truly anaerobic and the PAOs would begin 

to release orthophosphate. Then, when the mixed liquor 

and the released orthophosphate entered the aeration 

tank, the PAOs would take up the orthophosphate and 

even an excess of orthophosphate. During sludge wasting, 

the now organically bound phosphorus would leave the 

treatment system and the total phosphorus of the system 

was reduced enough to meet permit.

But before the plan was implemented, field work 

restrictions were put in place, requiring that Jon implement 

the changes almost entirely by phone conversations, 

text messaging, and emails with the superintendent 

and the lab technician. There were no timers on the 

mixers, but the WWTP was staffed 24 hours per day, so 

the superintendent had the first, second, and third shift 

operators manually turn the mixers off for the specified 

time and then back on again. Once the treatment plan 

was implemented, the WWTP consistently met their total 

phosphorus limit. The proper environments in the sludge 

blankets enabled the bacteria to do what we want and 

need them to do.

The CAU was quite busy during the pandemic. 

Operators continued to work at their jobs at the WWTPs, 

as did the bacteria. But at times, the bacteria were 

obstinate and refused to work under conditions that 

were not conducive to their performance. Although the 

efficiency of the CAU was likely down a bit, we found a 

way to continue to provide much-needed assistance to 

the operators we work with.

Jon van Dommelen, Andy Gall, and Nick Hammer are 

the Ohio EPA Compliance Assistance Unit. They travel 

anywhere in Ohio helping operators of WWTPs maintain 

compliance and return to compliance with their NPDES 

permits using cheap, easy, and effective process control 

methods.

Figure 6: View of one of the anoxic zones with denitrified 